BC Wire Rope & Rigging
2720 E. Regal Park Drive
Anaheim, CA 92806

CERTIFICATE OF TESTING
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Test Date: 11/7/2016
Test Duration (HH:MM:SS): 00:05.08
Test Report #: 50
Peak Load {lbs x 1000): 1043

Material Description:

Serial Number:

Customer:
Customer PO#:
Sales Order #:

Operator:

Quality Control:

Notes:

C/F 1/2" X 3.9" HIGH SPEED ROPE DIAMOND SNATCH BLOCK W/
WICHARD 1405 & 1/2" KERNMANTLE ROPE: BOWLINES BOTH
ENDS

#2
PULL TEST TO DESTRUCTION

SWEENY

N/A

3407
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Trese products have had a load appled to them i conformance wih the customer's specifications There 372 rs waranty.

expressed or implied, by the test machine manufacturer that these geods are suilable for a purpos

NOTES:

ROPE FAILED
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